ENGINE Chamber Capacity
Power Output
Compression Ratio
Fuel-Octane (Star Rating)
SPARKING PLUG
CARBURETTOR
Choke Size
GEARBOX
Ratios 1st
2nd
3rd
4th
5th
Gearbox Sprocket

NORTON ‘CLASSIC' - TECHNICAL DATA

588cc

79 bhp @ 9000 r.p.m.

75

97 (4) or 90 (2)-Leaded orunleaded
Champion UG80 P.V. orUG 501 P
S.U. HIF4 Constant vacuum

1% indiam.

5 SPEED

1:2.58

1:1.84

1:1.40

1:1.19

1:1

17

Final Drive Sprocket

Chains

CAPACITIES

BRAKES
TYRE SIZE

Front
Rear

Fuel Tank

Oil Tank -
Gearbox

Primary Chaincase

Rear Chaincase

Forks (each leg)

Disc Diam (Front & Rear)
Front

Rear

43
92x #inx/in pitch
112x §inx $in

4 Imp Gals (18 litres)

7 pints (4L)

14 pts (1L)

250cc

175cc Initial fill - 75¢c¢ Refill
250 cc ’

11in (280mm) dia.

100/90v18 MT29 Ribbed
110/90,120/90v18 MT28 Biock



NORTON
‘CLASSIC’
MOTORCYCLE

REPLACEMENT PARTS CATALOGUE

- Section
1. Rotors and Rotor Shaft Assemblies
2. Rotor Housings and Fittings
3. Starter Gear and Ciutch Equipment
4. Primary Chaincase Assembly
5. Gearbox Housing, Rear Swinging Arm, Side and Centre Stands and Rear

Chain Drive
Gears, Shafts and Fittings

o

Mainshaft 5th Gear, Gearbox sprocket and sprocket cover with
outrigger bearing

Oil Pump and Pipes
Gearbox Quter Cover and gearchange mechanism

10. Frame Assembly Suspensions Units and fittings

11.

12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

Fuel Tank and Seat

Air Box, Transfer Ports, Carburettors and Inlet Pipes
Front and Side Covers and Valances

Front Fork

Handlebar Control Cables and Headlamp
Instruments and Instrument Case

Front Wheel, Brakes and Front Mudguard

Rear Wheel and Brake Caliper Mounting

Rear Brake Master Cylinder, Brake Pedal and Caliper
Footrests, Mounting Plates and Exhaust System
Electrical Equipment

Tail Unit and Rear Lamp Housing Assembly

Tool Kit



USING THE REPLACEMENT PARTS LIST

LOCATING AND ORDERING THE PARTS
An index is provided on page 5to enable the parts or group of parts to be located.

Select the required component from the illustrations, note its reference number, and
from the corresponding column on the opposite page, obtain the part number and
correct name of theiitem.

When orderi'hg, quote the part number and the description of the item required. in
most cases the illustrations show the assembly order which should assist in identifying
the parts. Order items in single units, not “Pairs”, etc.

Throughout this catalogue the components included in an assembled unit are
identified and listed directly below in the description column, reverting to the original
alignment when’the assembly is completed. To order the assembled unit quote the
assembly number only. The component parts may be obtained seperately if desired.

ENGINE AND FRAME NUMBERS MUST BE QUOTED IN FULL WHEN ORDERING
SPARE PARTS AND IN ANY CORRESPONDENCE RELATING TO THE
MOTORCYCLE.

When ordering coloured parts, always quote the colour required as well as using the
part number suffix.

IMPORTANT

REPLACEMENT PARTS OR ACCESSORIES MUST BE AS MANUFACTURED OR
APPROVED BY NORTON MOTORS LIMITED. IN THIS RESPECT ATTENTION IS
DRAWN TO THE TERMS AND CONDITIONS OF THE WARRANTY COPIES OF WHICH
MAY BE OBTAINED FROM NORTON MOTORS LIMITED.



Page Page Page Page
AirBoxCover..........coiiviininn.. 31 Filter, Air ......... oo 29 LayshaftBearings.................... 17 Seat ........c e 27
AirFilter............................. 29 Filter, Oil icciniinmisnisminisninsiniins 25 Lifting Handle (Siderail)............... 25 Shocks (Suspension Units)............ 25
Alternator ...l 47 E:asner bamps -------------------- 49,51 Line,fuel ................oiiiinnn. 29 Sidecover................oeiiiiinnn. 31

asherUnit............. ... ... 47  Line, Hydraulic................. 35,39,43 SideRail ............................ 25
Balance Weight—RotorShaft........... 7 Flywheel ......................... ... 7 Lin@,Oib.. ..o 921 Silencer..............iiiiii. 45
Balance Weights—Wheel .......... 39,41 Footrest..... RS W sEEemisms 45 Light,Head...................oooenn. 35 Silencer Mounting Plates. ............. 45
Battery............. ...l 47 Forks,telescopic..................... 33  Light,Tail.......... ... 51 SparkPlugs .......................... 9
Battery CarrierStrap. . ................ 47 FrameAssembly..................... 25 Light’, Warming ... 37 Speedometer........................ 37
Brake Pads . ..::x:iu.omsimswnim ios 39,43 FuelTap............ciiiiiiiii.. 27  Lock,Steering ..........coiiiiiiin.. 25 Speedometer Gearbox ............... 39
BrakePedal ......................... 43, FUSES : e simosms st samesmi poimssmsmes 47 Sprocket, Engine.................. L 7
; ; Sprocket, Gearbox ................ ... 19
MainBearings ................ ... ... 7 !
g:g:g, g:ﬂ'éﬁ ........................ gg E6aBOX ENABOTEE - - oo . Mainshaft Bearings.. .. . . .. . IO 17,19 gfarr?gkggrifgr ........................ ;‘.;
Cable: Throttle . ..o 35 Gearbox QuterCover................. 23 Mﬁfgﬁr QYNADER ;o2 oo s oo e 3533 Stand: Prop (Slde) 15
Caliper.......cooviiiiiiiii... .. 39,43 Gearbox Selector Mud Deflector ... T 55139 StationaryGear....................... 7
g:mp:gig.ﬁuﬁ e ] ; g :g:l;;l(ssrrr\‘ e ??, Mudguard — Front . ... oo T3 g::?t::,SEA?:rt\g?dMOtor ................ 1 ;
p ger.................. 0 Beaboxohel L Mudguard—Rear..................... 31 > R R RN
Carburetters......................... 29 GearsandShafts.................. 17,19 Steering Head Bearings. .............. 25
Carburetter Manifold ................. 29 GearchangePedal ................... 23 ( Support Plates, Footrest .............. 45
CentreStand ........................ 15 8enerazor g;)ttor ....................... . ; Neutral Indicator Switch. .............. 15 Suspension Units,Rear ............... 25
Chain Adjuster,Rear ................. 15 eneratorotator ..................... SwingingArm......... ... ... ... 15
8Eaincan>g (O]1) (- g B 13 ONFIREr . o oo, 25 §W|}[c: I[_)i_ght ......................... gg
ain—Primary ...................... Ol Finging DiSC. . .« oo oo e 41 witch,Dip ...................... O
Chain—Rear. ...... % 382 RS R RS 15 H:ﬂg:ggg:scomms """"""""" gg Oil Levg| V?Iarning Light ............... 37 Switch, Direction Indicator ............ 35
glh?lnhTensuoner— Primary ............ 1? Harness 47 Oil Metering PUmp . ....ovvvevnennnn.. 21 gw!':cn, gteutr?ql indicator ............ a9 12
utch..........o.... v 3 s DD ¢ Y e g OIlPIPES « .o oo 9,21 witch, Stop,Rear................. ;
GI0HCl DiBp O SN s I ReaSmeid. | lllnIii4g  Oulrigger Bearing - Mainshaf 19
lutch Li 1 Hom . .o 47 ’ TachoOmeter . :q.coiswiimesmmensimsm 37
Clutch Lift Mechanism 3 HommRelay ..............cooiin..t. 47 Pedal,RearBrake.................... 43 TailUnit............ i 49
ClutchPlates ........................ 11 . h
; Hose, Hydraulic. ............... 35,39,43 PetrolFillerCap...................... 27 TankPetrol.......................... 27
Clutch ThrustBearing................. 11 yare
COil, IGRItION . -« o o ee e 47 Hydraulicpipe ................. 35,39,43 PetrolTap.......................... 27  Tap, Fuel ...l 27
CONtENtS . . o o o oo 3 Hydraulic System,Front............ 35,39 PrimaryChain ....................... 13 Telescopicfork ...................... 33
i . Rear............... 43 PrimaryChaincase ................... 13 Temperature Switch................... 9
CushDriveRubber................... 41 . . ;
: Primary Chain Tensioner.............. 13 Thermocouple ........................ 9
Direction Indicator Flasher ............ 47 Ignition Coil. ... ovt e 47 PropStand ... 15 Tools ... 1
Direction Indicator Lights .......... 49,51 Ignition Cut QutSwitch. ............... 15 Trafficators ... 49
DiscBrake—Front.................... 39 IgnitionSwitch ....................... 49 RearChain .....c.ooivnsmiinamsimsins 15
—Rear..................... 41 IgnitionTriggerUnit ................... 9 RearChainGaiter.................... 15
, ’ IgnitionUnit. . ............covninan. 47 RearlLightHousing................... 49 Vacuum Tapping Point................. 9
EndPlates........................ ..., 9 InletPipes...........ccoiviiviveen... 29 RearMudguard...................... 31
Exhaust Manifold. .................... 45 InstrumentCase ..................... 37 RotorAssembly....................... 7
ExhaustPipes ....................... 45 |ntermediatePlate..................... 9 RotorHousing ........................ 9 Wheel,Front...................cnn 39
RotorSeals......................o .t 7 Wheel,Rear ......................... 11
FilerCap,Oil ................... TR 25 JunctionBlock ........................ 39 RotorShaft ..................coiiiil 7 WiringHarness ...................... 47

[
¢






ROTORS AND ROTOR SHAFT ASSEMBLIES

Section 1

Hlus. No. Part No. Description Qty Illus. No. Part No. Description Qty
92-1717 Rotor Shaft, Rotors (7.5:1), Stationary gears and 15 50-0400 Apex seal set 6
flywheel assembly balanced and matched 1 16 50-0415 Apex seal spring 6

1 50-0287 Rotor Shaft 1 17 50-0156 Side seal 12
2 50-0622 Rotor (7.5:1) 1 18 50-0157 Side seal spring 12
3 50-0622 Rotor (7.5:1) 1 19 50-0363 Apex seal pin ) 12
4 55-0167 Needle bearing size -9, —-11 20 50-0489 Spring — apex seal Bin 12
55-0168 Needle bearing size -1, -3 2 21 50-0153 Circlip 4

5 50-0564 Flywheel Assembly 1 22 50-0169 Woodruff key 2
6 50-0505 Flywheel — main 1 23 34-0077/000 Nut M2O — balance weight clamping 1
7 50-0507 Flywheel — auxiliary 1 24 23-2037/004 Nut M18 —flywheel clamping 1
8 55-0786 Dowel 8 x 20 — stainless steel 2 25 50-0288 Washer —flywheel clamping . 1
9 23-1266/004 Screw —socket cap M8x 1.25x 25 3 26 55-0600 Generator rotor 1
10 50-0133 Stationary gear 2 27 23-1032/004 Bolt M6 — generator rotor fixing 6
11 55-0134 Main bearing 2 28 50-0136 Oil seal housing 1
50-0131 Shim 0.500mm 29 55-0417 Oil seal 2

12 50-0553 Shim 0. 250mm 1 30 55-0361 ‘O’ ring — stationary gear seal 2
50-0554 Shim 0.125 mm 31 55-0231 Circlip 47 x1.75 1

13 50-0317 Sprocket 1 32 55-0135 Axial bearing —ball 1
14 50-0118 Balance weight 1 33  50-0134 Housing for bearing and oil seal 1

156-20 92-1718

Complete seal set







ROTOR HOUSINGS AND FITTINGS

Section 2

{lus. No. Part No. Description Qty {llus. No. Part No. Description Qty

1 50-0513 End plate, Left hand side 1 32 23-4357/A2-70 Throttle balancing screw 2

‘2 23-1015/004 Screw —stationary gear 18 33 50-0421 Spring—balancing screw 2
3  34-0293 Washer —aluminium Not fitted 34 50-0348 Fastidle lever 1
4 50-0163 Locating Dowel 2 35 *50-0497 Spacer-2mm thick—fast idle lever 1
5 50-0760 Ignition Trigger unit 1 36 55-0821 Temperature switch 1
6 23-1364/004 Screws M5x 0.8 x 10 pan head 2 37 34-0276/A2-70  Screw M3x0.5x10 1
7 23-1555/004 Washer M5 plain 4 38 34-0274/A2-70 Screw M3x0.5x6 ~ 2
8 50-0602 Mounting pad —ignition trigger unit 1 39 23-1552/004 Washer M3 1
9 23-1103/004 Bolt M5x 0.8 x 35 hex head 2 40 50-0624 Plate —temperature switch 1

10 50-0208 Mounting plate —ignition trigger unit 1 41 92-1682 Earth lead temperature switch 1

11 23-4031/A2-70 Blanking bolt 3 42 92-1675 Thermocouple 1

12 55-0531 Aluminium washer 3 43 50-0597 . End plate right hand side 1

13 50-0516 Rotor Housing Assembly 2 44 23-1142/000 Screws M8 right hand end plate to gearbox

14 50-0175 Throttle disc 2 housing 7

15  34-0252/000 Screw —pan head 4 45 34-0101 Plain washer M8 7

16 50-0499 Throttle spindie 2 46 55-0235 Helicoil insert 2

17 55-0138 Bush throttle spindle 4 47 50-0237 Oilfiller plug 1

18 23-5002/004 NutMéx1x5 2 48 55-0416 Filler plug ‘o’ ring 1

19  50-0502 Throttle lever left hand 1 49  34-0270 Engine stud 11

20 23-1222/004 Screw —throttle stop M5x0.8x 12 1 50  50-0290 Dowel tube for rotor housing 4

21 55-0449 Spark plug Champion UG80 PV 51 34-0153 Washer 11

22 55-0769 Spirol pin 1 52 50-0601 Tubular spacers 9

23 50-0583 Abutment plate —throttle cable 1 53 34-0271/004 Nut 11

24 50-0572 Tapping point — vacuum gauge 2 54 50-0546 Anti-ring rubbers A/R

25 50-0574 Cap - vacuum tapping point 1

26  50-0517 Intermediate plate assembly 1 *23-4557-Alternative spacer 1.5mm thickness (try 50-0497 prior to fitting 23-4557)

27 50-0355 Oil pipe —internal (not illustrated) 2

28 34-0112 Split pin — spring anchorage 1

29 50-0623 - Throttle return spring 2

30 50-0580 Spring hook _ 2

31 50-0503 Throttle lever right hand 1




10



STARTER GEAR AND CLUTCH EQUIPMENT

Section 3

lllus. No. Part No. Description Qty

1 50-0626 Starter Motor 1

2  50-0625 Bearing Bush — end plate (Not illus.) 1

3 55-0672 Qil seal (Not iilus.) 1

4 55-0597 Brush set (Not illus.) 1

5 23-1042/004 Screw M8x 1.25x 20 hex head 2

6 23-1572/004 Washer M8 plain 2

7 55-0442 ‘O’ring 1

8 92-0432 Cabie — battery to earth (black) 1

9 92-0434 Starter cable — solenoid to starter (red) 1
10 69-0540 Starter gear assembly 1
11 55-0386 Needle roller bearing - starter gear 1
12 69-0533 Clutch sprocket assembly 1
13 55-0743 Bearing clutch sprocket 1
14 69-0699 Circlip-bearing —external 1
15 69-0698 Sleeve - freewheel outer race 1
16 69-0700 Circlip - sleeve — internal 1
17 69-0617 Freewheel — unit 1
18 55-0110 Circlip —internal 1
19 69-0671 Clutch hub 1
20 69-0625 Cush drive housing 1
21 69-0603 Cush drive end plate 1
22 69-0673 Cush drive rubbers 15
23  34-0058/000 Screw M5 countersunk 5
24 69-0559 Clutch plate driven bronze 9
25 69-0558 Clutch pilate plain 9
26  34-0277/000 Ciutch nut 5/8” 1
27 69-0657 Clutch pressure plate 1
28 55-0807 Thrust bearing — pressure plate 1
29 55-0551 Circlip —thrust bearing 1
30 69-0662 Pivot ring ; 1
31  69-0711 Clutch lift screw articulatin 1
32 69-0560 Diaphragm spring 1
33 55-0471 Circlip (spirolox) diaphragm spring retaining 1

11



12

/e

(9



PRIMARY CHAINCASE ASSEMBLY

Section 4

lllus. No. Part No. Description Qty
1 69-0628/011 Chaincase outer cover - black anodised 1
2 34-0157/000 Screw (M6 shallow head socket) 1
3 57-0989 Hollow dowel 2
4  23-4247/A2-70 Screw (M6 socket head) 11
5 283-4241/A2-70 Oil level screw (M6 socket head) 1
6 34-0061 Copper washer 2
7 55-0117 Jet 1
8 69-0516 Chain tensioner backplate 1
9 69-0522 Chain tensioner body 1
10 69-0619 One-way valve assembly 1
11 69-0622 Chain slipper, spring and piston assembly 1
12  55-0822 Magnet 1
13 69-0736 Screw (M4 Socket Cap Head) 1
14  23-2109/004 Nyloc Nut (M4) 1
15  23-1519/000 Washer (M4 shakeproof) internal 1
16  69-0605 Aluminium plug 1
17 23-1147/000 Bolt (M8 hex head) 3
18 23-1572 Plain washer - 3
19 69-0763 Back plate - clutch lift mechanism 1
20 69-0580 Bush - clutch lift mechanism 1
21 23-1484/000 Screw (M6 x 1 x 8) c/sunk 2
22 55-0843 Ball (8mm) 3
23 69-0764 Clutch lift plate assembly 1
24 69-0712 Adjuster nut (M8) 1
25 34-0120/004 Locknut (M8) 1
26 69-0552 Cover —clutch mechanism 1
27 55-0466 ‘O’ ring — sealing clutch lift mechanism cover 1
28 55-0362 ‘O’ ring - clutch cable seal 1
29 23-4243/A2-70 Cover screws 3
30 55-0432 Nylon washer 3
31 55-0447 Primary chain 3/8 in Duplex 1

13






GEARBOX HOUSING, REAR SWINGING ARM, SIDE AND CENTRE STANDS AND REAR CHAIN DRIVE

Section B

litus. No. Part No. Description Qty lllus. No. Part No. Description Qty
1 69-0503 Gearbox housing 1 26 92-0372 Decal (rear wheel alignment) 2
Z 55-0583 Coreplug - 1 27 92-1619 Centre stand 1
3 55-0224 Filler plug (rear chain) 1 28 55-0146 Nylon bush 2
4  57-0989 Dowel (hollow) left hand 2 29 92-0220 Pivot spacer 2
5 69-0684 Magnetic drain plug 1 30 34-0092/004 Pivot stud 1
6 34-0062 Copper washer 1 31 23-2113/004 Nyloc nut (M10) 2
7 34-0045/004 Bolt (M14 — gearbox mounting to frame) 2 32 23-1558/004 Plain washer (M10) 8
8 23-1570/004 Plain washer (M14) 4 33 92-0729 ‘C’ hook 2
9 34-0086/004 Nut (M14 nyloc) 2 34 92-098t Bifurcated rivet no. 3 2
10 92-1255 Sealing stud (footrest mounting plate to gearbox 35 92-0950 - Tension spring 2
housing) 2 36 92-1614 Side stand leg assembly 1

11 92-0688 Swinging arm assembly 1 37 55-0392 Rear chain (112 Links £ x §in.) 1
12 92-0076 Swinging arm spindle 1 38 69-0635 Neutral Indicator Switch ' 1
13 34-0155/004 Thrust washer 1 39 92-1616 Support bracket 1
14  34-0154/004 Thrust washer 1 40 92-0412 Pivot bush 1
15  34-0143/004 Castellated nut (M14) 1 41  34-0101 Washer (M8) 1
16 34-015t Split pin (M2.5 x 20) 1 42  23-4043/A2-70 Pivot bolt (M8 x 1.25x 25 hex) 1
17 92-0092 Spacer +see below ) 43 23-4063/A2-70 Stop screw (M10 socket cap) 2
18 55-0211 ‘O’ ring 2 44  23-2004/004 Nut (M10) 2
19 55-0358 Taper roller bearing 2 45 92-1289 Spring 2
20 55-0653 Pivot dust cap (Parallel type) Left hand 1 46 23-4042/A2-70 Screw (M8 x 1.25 x 20 socket head) 1
21 92-0570 Pivot dust cap right hand 1 47 23-4266/A2-70 Screw (M8 x 1.25 x 25 socket head) 2
22 92-0078 Wheel adjustment pilug 2 48 92-1869 Ignition cut out switch 1
23 55-0211 ‘O’ ring — adjustment plug 4 49  34-0232/A2-70 Screw —posi drive 2
24  34-0063/004 Screw (M8 x 1.25 x 50 socket cap) 2 50 69-0553 Rubber chain gaiter 2
25 92-0080 Tube end cap 2 51 55-0582 4

Chain gaiter clip

+92-0092 Spacer available as: 92-0092/031 size 3.1 nominal

92-0092/032 size 3.2 nominal
92-0092/033 size 3.3 nominal
92-0092/034 size 3.4 nominal
92-0092/035 size 3.5 nominal

15



16



GEARS, SHAFTS AND FITTINGS

Section 6

Illus. No. Part No. Description. Qty
1 550675 Mainshaft bearing right hand 1
2 55-0457 Circlip — mainshaft bearing 2
3 55-0421 Oil seal — mainshaft bearing 1

: 4 55-0150 Layshaft bearing right hand 1
5 69-0520 Camplate quadrant 1
- 6 34-0131/000 Thrust washer 1
7 69-0705 Pivot sleeve 1
8 69-0643 Bush
9 55-0308 '‘O’'ring 1
10 23-1270/004 Camplate pivot bolt 1
11 55-0362 Pivot bolt ‘O’ ring 1
12 69-0545 Camplate assembly 1
13  69-0794 Camplate plunger 1
14 57-4459 Spring 1
15  57-4227 Plunger housing nut 1
16 69-0645 Plunger bush spacer 1
17 57-3978 Aluminium washer 1
18 57-3989 Selector fork rod 1
19 57-4364 Selector fork — mainshaft 1
20 57-4366 Selector fork — layshaft 3rd 1
21 57-4660 Selector fork — layshaft 1st 1
22 69-0777 Mainshaft 5/8” thread 1
23 55-0148 Layshaft bearing left hand 1
24 69-0565 Dowel (solid) right hand 2
25 69-0742 Mainshaft 4th gear 1
26 69-0748 Mainshaft 3rd gear assembly 1
27 69-0804 Mainshaft 1st gear 1
28 69-0802 Mainshaft 2nd gear 1
29 69-0751 Layshaft assembly 1
30 69-0739 Layshaft 3rd gear 1
31 69-0807 Layshaft 2nd gear assembly 1
32 69-0808 Layshaft 1st gear assembly 1
33 55-0873 Circlip 1
34 69-0806 Driving dog — layshaft 1st gear 1
35 69-0506 Gearbox end cover 1
36 34-0150/000 Screw (pan head) 2
37 69-0651 Spacer 1

Note: Mainshaft 1st and 2nd gears should be replaced only as a complete
set with Layshaft 1st and 2nd gears prior to gearbox No. 412,

17



18



MAINSHAFT 5TH GEAR, GEARBOX SPROCKET AND SPROCKET COVER

Section 7

lllus. No. Part No. Description Qty
1 69-0758 Sleeve 1
2 69-0745 Mainshaft 5th gear assembly 1
3 55-0151 Needle bearing 2
4 69-0757 Spacer 1
5 55-0841 Oil seal 1
6 69-0691 Circlip 1
7 55-0152 Mainshaft bearing left hand side 1
8 70-0489 Circlip — mainshaft bearing locating 1
9 55-0419 Oil seal — mainshaft left hand side 1
10 69-0703 Gearbox sprocket 17 tooth 1
11 55-0425 ‘O’ ring 1
12 69-0756 Inner ring - outrigger bearing 1
13 55-0842 Circlip 1
14 55-0840 Outrigger bearing 1
15 69-0775 Sprocket cover piate 1
16 23-1034/000 Screw (K6 x 1 x 18 hex head) -
cover plate to gearbox housing 6
17 23-1571/000 Washer plain M6 6
18 69-0776 Oil pump mounting piate 1
19 23-1012/000 Screw (M5x 0.8 x 12) hex head 3
20 23-1471/000 Screw (M5 x 30 countersunk) 1
21 23-1469/000 Screw (M5 x 20 countersunk) 1
22 23-1555/004 - Washer M5 2
23 23-2110/004 Nyloc nut M5 2

19



20



OIL PUMP AND PIPES

Section 8

lllus. No. Part No. Description Qty
1 55-0844 Oil metering pump 1
2 55-0528 ‘O’ ring 1
3 69-0754 Spacer bush 1
4 55-0532 Cable Trunnion 1
5 55-0530 Banjo bolt 1
6 55-0531 Aluminium washer 2
7 69-0733 Oil pipe —tank to pump 1 Available as an
8 69-0791 Oil pipe assembly — pump to engine Assembly
left hand 1 Part No. 69-0790
9 69-0792 Oil pipe assembly — pump to engine
right hand ’ 1
10 55-0412 Pipe clip 1
11 50-0354 Rubber seal 1
12 50-0647 Oil feed pipe - left hand 1
13 50-0649 Oil feed pipe —right hand 1

21



22



GEARBOX OUTER COVER AND GEARCHANGE MECHANISM

Section 9

lllus. No. Part No. Description Qty
1 69-0504/011 Gearbox outer cover — left hand side 1
2 23-4249/A2-70 Screw — socket cap (M6 1 x 40) 7
3  23-4251/A2-70 Screw — socket cap (M6 1 x 50) 2
4  92-0626 Cable adjuster - oil pump 1
5 34-0120/004 Nut (M8) 1
6 69-0629 Inspection cover — oil metering pump 1
7 55-0422 ‘O'ring 1
8 23-4243/A2-70 Screw (M6 — socket cap) 3
9 55-0432 Nylon washer 3
10 69-0527 Gearchange pedal spindle assembly # 1
11 34-0091 Shim — gearchange pedal spindie -
0.028”
69-0656 Shim — gearchange pedal spindle — 1
0.048”
12  69-0594 Circlip 1
13 55-0243 Qil seal gearchange spindle 1
14 69-0771 Gearchange plunger quadrant assembly 1
15 57-0405 Spring gearchange plunger 2
16 69-0696 Plunger 2
17  57-0407 Guide plate 1
18 23-1033/000 Screw (M6 Hex Head) 4
19  23-1521/000 Washer (M6 shakeproof —internal) 4
20 69-0597 Gearchange pedal 1
21 57-0404 Spring —pedal return 2
22 55-0576 Rubber — gear change pedal 1
23 55-0237 Blanking plug 1
24  23-4248/A2-70 Screw — pedal clamp (M6 cap screw) 1
25 23-5002/A2-70 Nut (M6) 3 1
26 23-4571 Plain washer 1

23



Ll

24



FRAME ASSEMBLY, SUSPENSION LUNITS AND FITTINGS

Sectinn 10

[z, Mo, 1Pt W, Cescriptior Cily Mas. Mo 231 o Mescripho- [y
1 L 1993 STHITIH 55 Ty 1 34 AR AYTD Borew MB X 08 T8 Faedrive pae hd) 2
2 B2-0e3 Cetficzhzn lakel 1 3k 23-437LA-TH Scraw (ME « 1 = 16 Poa dive pan kd! S
4 Al 0 2 Riwet o 4 A Ali-d3hh Wishor dME] slai e a
A G-18505 'E' natk necal 1 A 23-4hb YWaszkar{ME) stein =55 H
S G091 A duptar 1 a5 HA-TIKD s luby assembly -
G G005 Barjn correcter 1 40 23-10345004 Sorew ME =" =520 FeR hal f
r S914757 Mylor wrashier y 41 23-1556/004 Flain washer () 18
& 23-21171/0G04 Myloe nt 1 4 23 217104 Myloc hus 11
g E0-0.11 Fiesible pige  rame d-ain 1 12 42-1152 Maanhng brecket — cross tube

1% 55-0412 Fipe clip gy assembly dofl band 1
152 LE-3EI0 Fteerrg ook riw Keys 1 A4 12-1162 \ounhrg brackst— cross tubs
12 S5 0311 Sprineg [or siawring leck 1 amsormbly dghl e 1
14 e e over far staering gk 1 45 d2-2023/004 Sedr seat liking brackst v
14 550430 SLew — lane dr ve 1 a hheDhih sl 2
15 he0420 Washar 1 ar BR-1022 Rear suspension wril omplets
1£ CL-(]5TL CHl ezl wesar iy un | 1 a8 HA-1P%A04 Suspension naaning bort
17 HE41544 Jil filler cap with dips:ick 1 (MI10x1 S G0 bew)  bep =
I1H L5114 i IR T 4 4= 23-4555 Apaneswashers (M 10) stainless i
1= hG035T <teerrg haad baating 2 =0 e D 20snE T Sobebd10 =1 S=A45 clainlesy 1w z
20 QA | awesr gust shilzlo shor 2 Y | 23-510n 82 -F0 “yloo ot kA 1 ¥
21 220212 Fall dust shiel: 2 o =001} el 4
22 O2L2135 Upper dust shiadeup 1 &3 BR.OT12 Ermmmal I
a3 L PR Shin bor cppe dush sl 1 s Lh-11711 el 4
24 920200 kud deflecier - rear 1 £6 892.1748 E-ac<et—cide rail mourbing -
ol a5 0397 H vl {b ek nyplan; 5 lestt bl i
2G hlG-035 F ve; Aetginar 4 b 23-1032:5004 Jerew (MG e ho] 2
&y - 40 Splash guaid 1 ar 2:3- 1556104 Plair wiashier (W) K
2 340204 H var I o8 FZ-1082 Sidaral 1
2% HESIA IS I HItEr Assembly i 5L 23-5112482-70) My o Pt (M) i
2 23 1364 Scraw (ME) 1 il d3 15574004 Washer (k3] I
21 23-" Ghk Washe (MB) i {31 LE-0445 Grommed z
Ui R ER Side veeven mdaunling Lrackul Ly -0 20l Lewnis, |iakarzl 1
el nand 1 £3  BE-OT11 Fromme <
g B R e Side cover mennting Brazkel 64 a3-0647 Hubiar Buls1ar Gattery a
roa: hanc I il F2-17a1 Gpaces —top suspersion unil mounling ¥
21 g3-13r4 Lpacer 1 66 321736 Lpanet  lowar suspangion unit maunhing 2

23



s



FUEL TANK AND SEAT

Section 11

s Mo Par M. Jaganptan Cley Hug. Na, FPar ko DsscrIplcn Ly
1 PE-1ETR Fusl tank e 1 23 H-Pnns Heeal 1
' BE-18T0 [ er reck assembly 1 24 DE-2235 SEeat cover 1
a ge1374 Gaskat 1 ¢5 350006 facial W 2
4 - Borow MO <0 Bx HFaF (Steinlessh B 24 34-0207 Aydal s &
) Q1 gaY wouslhno asser by comploo 1 El Lk [0 Larch puin 1
i 270976 Ll = Marton y 2d 23-8020 Mut M 1
7 Qe 6 Ceca -2 atar 1 | A2 Hlaln washer 1
a 55.73552 D'z us bastanar o as o015 Auaber mounting el
d ag-2338 Pesroltap 1 a1 55-(14B3 R.ober buffer 2

10 53-0595 Sealivg ring [ o 321861 Lock boss aasernb i 1
11 A4-020 Fibra washar saaling [WME] 2 31 X4 (25T [aruBagrew 1
e 734558 Hiain washer {WME] stainless a 24 2A-101 45004 Scraw MG x c
'3 2a-q035AL-F0 Sorew (ME = 200 Hex 1 H b 21555 Hlainwagaar 2
14 23-404ZrAZ-TO Bl (MHx 1,25« 29) 51RiNlesS ' ab 9= 004 Tdoce-sedl Icuk biuss 1
14 34-02448 Flain washer [ME] stainlhss a3 54117 | 2oe i fays 1
15 55 (1445 Fi.bhe biish — rear zank moLrting i) A2-2020 Rear oracks: ?
17 92-1491 Space-for rubisuer cush 1 A9 PaE-1A8004 Seraw WG < 18 Fex haad 4
10 97-1THS “Lelans1ller cap c/w ock and keys 1 &l 23-1EAG/004 Plainwasher MG 4q
14 L2607 auppot rubber 4 a1 ga-14iar Sazr losk box compete 1
20 G 147080 Suppat rubber—&mm AR az 23-4033/A2.T0 Satscrew (MEx T =10 9
2 Q21434 Support rubber Gren 43 Ag-1nEAl Wanber [WE] =
27 (4T Runner mount - fue ank frent—13 mm Z o Ea-0BdGe P chicy 1

92-11465 Ribearmount fualiank trent 157m AR L R0 17 VA um pipe 1

27






Section 12

AIR BOX FILTER, TRANSFER PORTS, CARBURETTOR AND INLET PIPES

s, Mo, Pankn Lasoratie- Cily hu=. Mo Park Yo [lesoript en ity
| G2-1031 Ajrbio asserbly 1 29 50-0344 Carbarettor assemlyy -ight hane
2 g6 Wire mezh 1 (5 L. kA% T 33R]) 1
F  a2-1gE3 F Hun praadt o 30 L5088 Meedle 51 XA 2
q  WE-r0zd Aetaining ricig 1 31 RE-M3 Cheks cable niuple a
£ 920045 Gazkat ¥ a2 9°-05ib Fuel [e2d unlan, -eft hand 1
G ME-62450A2-T0 Berew (B = w0 20 sz oket head) 1 13 BO-0TD1 Fual fead wnian, right ©and 1
T 2a-103smad Soraw 'ME 1 2 ZC hex naad} * 24 550451 ' wing -1ual fead union 2
H - | BREACOY Washer (WG] 2 AL &3-081T Aetrining plale b
9  &21z251 Clamuing plate o SE S4-02RA2-TD Herew Mha 7
10 5450545 Captwa nut 2 AT g92-2034 Fuel oipe = tank o LH caraureter (* gamrg 1
11 34-G154/004 Scraw  sel tapna 102172 ik W a8 85071k Carburettar sparas pack ASH
12 920380 A rtranaler aorl a a4 EE QBRI Antitamper plug 2
19 EEO14R "' ring 2 40 55-0881 Carcureltsr damper pidion esasmb'y Mul oz ) AR
14 #3-12EE/004 AR SCrEW B 41 BF Q4TE BaAnce pipe 1
15 58-1535 Zable clip Py 42 550138 Ferrule a
18 23-q26TrA2-TO Serew BAS (.25 w0 4 43 55-D414 Clip o
17 23-426E/aF-r0 Scorow WAL ES = 35 2 414  HO-CdB4 Carburettor gutlet mandold |eft hand |
14 23-45G67 waskar g 3 4 §J-0342 Carbuietrar sutle: manitold right hand 1
1% 5Q Q148 Carbioretas Inat marpleld - 46 EE-04E3 Carburatar gasket  autlal manifold 2
eft hard 1 47 E-4042AZ-TO Screw (MY hax head] 4
o0 50 2 Carturastorin et mdn R0 - 48 224507 Fiain wagnar (M8} 4
righit hieund 1 48 AH-0418 2 ring 4
2 ouLaHd Cubmrettar gasket  inlsf manifzld 2 80 BO-DB30 Idle mixture pipe -'eft Fand 1
A 231266004 Gerew ME 4 5 RA-0537 bdl e rrlture pipe — right hand 1
21 2E1aLS70dA Flain wazher a b2  BE-035L "' ring B
w4 BL-G2ET 'O ringg carbwreszar nlet man told " 53 A0-0673 Arfjusting screw — idles sphaad ¢
5 14-BE235004 OzHaAlEhin DN.C. =% 1/2in 2 £4 AL J3NA Fastidle rod assembly 1
28 14-E224,003 BoH&ABIMInUNG x2374in e &L ShA0h25 Contral rod clip 1
27 ¥HLE7AI04 Flainwasbar 4 56  LQ-0130 Inlet oipe agsembly lalt hand 1
2B EE-0444 Sarbureltar aszamely etk hand AT RO=0F37 Irlel plpe aasembly  <loht hand I

£5. 10, FZ3% 1391}

24



dQ



FRONT AND SIDE COVERS AND VALANCES

Seetion 1.3

s Mo, Fam ko Diascripkice n oy s, Mo 'asl S Dr=2Gripd on Tty
1 Y4122 A rocy fron: rever 25zambly | 24 @114 Aear mugdguiand 1
2 24-0203 Plasnc scrow (ME w8« 13) black 2 En 92-1067 tudgua-d hinge 1
3 34 0201 Black washer Z 2 A4-0195 CaLtersunk szl 17
4 PE-1045 Englne cover lell hand complata 1 a5 22-1884/00= Plaln washar for countersunk rivet g
5 RA1035 Engina faver r gkt nand samplele 1 28 34-0209 Black cap 10}
B 21904 Side cover ussembly lat hig-d 25 56-0658 DAMHGE 570d « s1ainlass St o

18lactrics) T 3 BhA5D Camlac retaining washar —
by 03-1554 Side gover assambly nght aard stainluess staal 2
ibattary] 1 3 az-17249 Sl 2
4 EE-1148 CErcampe ot w 32 QE-1123 Airbax slce cowar — LH. 1
2] 921 8TG Dacal s KN G2.115%4 Al'bax side saver  FIH. 1
10 55-114% Drusslud g 34 20194 Screw (Mo B x §in pan Fead) B
17 5301354 Fean retaining wasne b 3k ER-CAcd Rear redlacier{rad reclangular G
12 D-1240 Auboer washar 2 36 GL-lez2g Bonng lasteer A
T3 4211139 Hracka: LH Z 3¢ 34-0204 Pap rivet 4
14 92-1120 Hracksat RH. ] K]z BE-1118 Llamp bracket 1
15 9¥-1035 Haar Vulanoo aft hand 1 39 55-02e63 Mylon b, sh 2
1R Q2. 904985 Rear Valange riglit hand 1 40 34-0u0g R ]
17 aa-02zR Sorew (MEx 1«10} 4 41 Ja-C:201 Plzinwaghor 2
14 34-0246 acraw [ME =1 = 16] o 42 3440209 Mt a2
13 9h-003T Blarkini; olig 1 43 55 0A322 Aaar rd 1ep AR
20 GE-CED8 Grommet- rear suz bamess oy 44 23-4367 SCoew AR
g 22-1ag2 Bricging plate 1 44 ? 34560 Wazkear &R
22 530560 Camlac raceplacly: a 43 23-21401 .| AR
23 34-015%4 A8t tapping screw nn @ 2

A






FRONT FORK

Seotion 14

llus. Mo, Fart Mo, e ripsl ity llys Ma. ParNn Dazerption Qe
1 QR-gEE Front 1ok, ass e m i 1 25 2344572 Plain waahar 1
2 4B0204 Fardlabarelamp 1 & 2RBU2NZ-TE Mul 1
d 0 23-426T/A2-TD Handlebar clamp balt 4 24 G508 Plasticp ug i
& 480204 Horon Degal 1 30 65 OBCJ "L ring  toa plug 2
R 4R-0E6Y Top voke 1 a1 48-02E4 3him - anti knoek, Q005" M A
f EE-OBOE SHem clamp polt 1 48 D264 Ehirr: aliknerk 0.010° &R
f S5-06DE Tube slamn healt 4 AR-02EL Ehim - enti knock 0 020" AR
&8 550607 Stem top nut 1 3F 55 0aaz Baln base plug 2
9 550608 e skiar- sTem tap rit ! ad Sh-0aEaT Gealing washer — Jase pha bl 2
10 55 809 Stem baaring adLster nt 1 34 50626 [Tarmpar spring 2
11 450055 Bosllent yoke with stam 1 3% BS-0827 Cupood rincg )
12 23 GE1g Slem 1 G 55-UGEPE VB e y
13 B3-DE1 Bottom yoke 1 ar  bb-0G23s Bush 2
14 EBR (JBAD Plug azzsarmbly bark fube top 2 3 H5-1E3D M [ [ 1) )
14 S55-0E13 Fork spring 2 39 RE-O0H Bases alug a2
1 550514 Fork iuEe £ 41 449-LsBA Zampertubs agsembry 2
17 Sh0545 Cia fer 2 41  68-0g34d Spring SupEcn bash 2
1B 55-1L00 Sakarelip bap z 4@ wh-DEA Rirafar piston Z
"5 KR-DEE0 Gater clip bottlam a 43 EL-DE3E Spiil ring a
Q0 5506 S CH geal - lodwer 2 44  LhAOBEE Damper tukba s
N HR-DGR44 i sma — upper 2 45 550622 Damper be thrust wager g
27 L B1H Saal lockrng iy 4B 5520624 Fisizn ¥
23 REOB17 Frrk al dear — right harid 1 A7 BROG2E Cirlip o
o ah0E1H Fork =lider - &'t nand 1 4R SeIE4S Ball check walve 2
20 50519 Orain plug c 42 55-0041 Guidu lube P
YE 2340745870 Clamphbnlt whael epindla 1

33



wd



HANDLEBAR, CONTROL CABLES AND HEADLAMP

Saction 1D

s Mo Pars b Dgzer pticn -y Hos. Mo Fathe, Crmsrription Lty
1 45-0154 Hand ebar 1 35 g2.184y Hoodlamp bracket L 1
2 L4012 Hardlebar crip lell b | NEs 92 1846 Headlamp brackst AH i
3 a33-6129 Handiabar twist g-ip Besembly — 37 EhB-D4EA  Hing 4

right hiandg 1 gl bh-0405 G Ring 2

d 421538 rolllefa | pump oonino cable 1 19 03.08ED Bracket LH 1
B RE-C127 Cab e tube clamp and sorew 1 4 q2-NAE Brausst AH 1
E 23-9545 Wasksr 1 44 23 5221 Screw —socket haad ME « 25 >
¥ 45 0260 Harmdlabear awitzn laf nand i 458 Oa.0%4119 Epacer - HAamp cowl plvat a
1] 400081 Handlrbar switcn r ght hand i 43 PA-1800.04 Flain washer k& z
4 Y2-11 759 Clutch lewar assamb y 1 44 Pelp 1
o 23-1376 Clutch lever pivar balt 1 45 23-211015004 Mul = ME nyiac b
] 23-E110 Locking nut pivalbo b S | 45 47 032 Headlamp cowl 1
2 J2.C¥RA Clutzh laver i A7 hR-01313 My 2 insert 4
a0 23-42e37A2-00 ClAamp sorew MG = 16 sackel oap 1 45 J4-D16Y Socrew - s58l°tan0 Mo &= 4 Pan-Pozi 4
14 H2-[545 Cover for dutch laver 1 43 32-043 Side plate 1
15 92-C3nh Clutch mabh e 1 50 23-1364 Eprpywr ME =0 3= E Pan head 1
6 bi-[A4d0) Mool brake raslor sylindor wnd 51 a2 DHET Bearing brecket 1
levvar asae Moy 1 52 340173 SCrew M4A Gsk, Sockatx 10mm g

17 65-05494 Firake lever 1 o3 23-1334 Flain washer M4 s
18 24 Az45/82-70 Clamp suraw MG = 20 2 o4 23-21 00,904 Myclaa s, M4 £
14 Ah-065L2 Frernt oolt kit 1 it d42-LE55 Hand wiwoe:| 1
20 oh-064.3 SR guide ane soals kil afi 33 04135 Circ ip 1
(Mot illua; a7 A2-GELG Achuating rid 1

21 TR halals] Raserenlr 19 and brelinaws 4B 9r-NYHd aprrg 1
(Mot illus) - il 23=0F20 Headlamp - Lk dip 1

22  BA-033% Bango oot 1 RA-GY2F Headlaep AR dip 1
£3 w1 Louper washer @ £l 55-CT28 eaclamp unit— LH dig 1
24 S35-0341 RAukber banjo cover 1 BE-GYM Headalamp uait—HH Alp 1
oy h5-GAFE Arake ake 1 &1 ga-24g Haadlamplcads 1
AR YT a112 kardlakar cable arp 2 G2 550735 Hardlamp hezal 1
27 5R-1133 M rror complate 2 E3 21-0322 Serow 1
ap AE-1555M04 Plainwasher oy B4 Jg-47022 Bulb H4 12w B0/EGw 1
28 92 0% Mylan washer z B BR-072E Bulh 23317y dw BAD: 1
a0 23 11032 Mut 2 =1} 20005 [ndicatar iLH 1
=1 Q21884 Mirrer mounhng | H 1 BT 22 2910 Indicator AH 1
e J2-18K5 Mirrer mounlien AH 1 GE 34-1301 ML a
33 240247 Ecraw 2 B ao-1192 Bulb 382-12v 21w S 2
24 231655004 Plain wasnea- = ril 23-1555 Pialn wasner M5 1

33



36



INSTRUMENTS AND INSTRUMENT CASE

Seatian 16

5. Ma. Par ke, Beser pilon iy s, Mo, [f&rho [lzgsripinn Gl
1 92-0773 Instrumaent cuse W 1 2z 921495 Ignutlan switsh 1
o EE-DSED Spaser bush —iong 4 i 42-1433 Ticoe .
3 550351 Spaecar bush - short L Zh £8-0231 Ny.onwasae8r 1
4 Gz-d734 Mounting plaie - boenecle plugs 1 5 55-07TB Lockina rng 1
b 23-133:3/004 Plain waahsr W4 g 27 4B-0205 Rubber cover 1
b A3-2C1E5004 Mt W14 z B Le-0183 Lack barrg & (2} keys 1
7 ga-07as Cirain pipe lung 1 20 TIER H Mecal “lgnitian o 1
B 32-1013 Dirain pipe snort o a0 f2-1337 Dacal - tac:emeter [“ranning i1 1
] B2 -070e Lnstrument cass Bl m 1 31 55-0385 Ingtrument bulb holuers 117

13 Za-4E885 Plain washear (M3 s1ainlass 4 Ay q5-05648 Bulb — weuas Gase (capleas) 296

11 258001 /A2-70 Mot (ME) stainless 4 W wd Bl Y21 2w 12
1@ 34-3'E0004 Scraw | sel tapming 0.2 1 a3 BA-N25T Choku cab e completa 1
12 5&-080T Test swits T [ il warming lighe 1 34 9z 2002 Widng assembly — Lk plug (whire] 1
14 &&-0T3T Bultor 1arteg switch 1 Gin B2-2003 Wiring ausembly - AH plug (red) 1
15 A3.458T/0E-TD Scraw fSME = 30 socket cap) s5 o 3B 55 0572 Tamperaturs gaLue oW clammp & nats 1
14 G2-DORG Tachameter ciw clamps & nuts 1 A} BR-RAT3 Tenouralure gaugs tulk Foleer 1
17 G55 1106 SEEACDTIVLET ofw Glamp.ng ks 1 3g 55 D584 2 ring — tarr oaratun: osl.ae 1
1R 990837 Bulb 387 12 2w q K2 92-07R3 Duual  warreng lights .
14 2-2058 Epeedomeler clamp brackat 1 40 02 OT7HH Warning I'gt hood

20 65-1140 Speedometer cabla 1 41 AL EHAE-TD SludMS=(H = 71 slainass il
21 a5-054 Tig - spoudemeter cakble -3 mudyuard 1 42 A BRAAE-TO Stud ME = 0.8 = 5T 5laln g8 )
22 G3-14087 Igniian switch asserr by 1

a7



38



FRONT WHEEL, BRAKES AND FRONT MUDGUARD

Section 17

[lus Me Part Mo Mhezsaz-ip: hinn Ciby M.z ko Pgd M, Cecarlpd on Zy
1 44 Q010 Fronl whoel B 1 2o 0o-033g A gldorake pipa - 1eft hand 1
2 Eh-0FEH Boaring 2 26 a3-L3aa R uic brakw pipe 1ol nand 1
3 ER.0230 Luvcatrg cirglp : 27 Lh-C330 F axible brake pips a
4 44-00E6A Berring apaCar 2 55 0334 A wwary juniction BlGck 1
& 44-0064 Wzl 1 pha 25-G342 Braka light switen 1
B 44003F Spoadometer gearbox c'w seal 1 a0 2I-dEASIAZ-TO  Supew (MG x 1 x 20 socke head) 2
¥ 44.0037% Sl 1 Sirirlass
B 443050 Speadometer gaar ard gidior 1 41 2d 4558 Plairt s 1or (k6 578 rleas pa
2 44 . FIEE Soduwr  Spgsdomeler geacox 1 e Lo-0332 Banjo Bol 1

14 44-03T 02 Frant wheelspincla 1 qi 53-0012% Copper washers (hydrauiic zealing) |
11 22.R0A8/A2.70 Ml Gronl wheel spindle 1 24 480154 Grommet—brake pips 1 brackat a
1& 23-45950) ‘Wasker—iront whesl sp-rcile 1 as B2 1424 Franl mudguars assemhbly 1
13 44.0=°§ Drake disc 2 <6 qg-0212 KMudilap 1
14 23-4152082-70 BaltiMB 1.25x 115, 6 Jar LBVl Clarmpng steip i
15 234557 Washer [MB) Btain ess 12 a9 LE 05584 Riwet rataitae 3
16 23-5112:82-70 Nylocnot (ME) S a4 bebeRl N o B Riwest  nylsn A
17 a0 0598 Oalange welght S9m | GiEmer o 44 G2-0420 Mudguard mounting spacer 4
18 55-0447 Caliper — laft hand 1 4" FAmdan Hiain washer F |
14 LG na3g Calbper right hand 1 42 2340432270 Sersw {MS2x1.26 2 20 kil sl rlass 4
20 55-0409 Brake pads{pr) 1 43 &a-604 Hrake caliper plstan <t

21 w3 Q393 Heal pack | 44 S5-0E55 Brake pad cavar Seryvics kils

22 23-42077R3-70  Bel (M0 caliper tofark =20 4 44 S5=1646 Hing kIt nct illustrates:

25 24807 Wagne (M10] stainless shaka proof 4 4£ abLBET Blaad nieple and cao

24 23-4556 Wwagnar (M10] slainkess 4

+ Alernative balence waights available 55-0R86

25-0a3ay
a8-0Ea4

Baance Waight 10 gm,
Halance We.gal13 gm.
Balarcve Weight 20 gm,

hh-0h8Y%  Balance Weaignl A3 gm.






REAR WHEEL AND BRAKE CALIPER MOUNTING

Section 18

lye. o 2ar Mo,

Liaacnorian Ol y Moe Mo Pacl e, Daszrpdlan Oty

1 44-0034 Rear whaal - 1 7 da-00EY Fixed spindla 1
2 BR-OENY Beatitig 2 28 44-0112 Agutment —zpindla nut 2
: } A4-004E Spacer with aligrmert washer 1 £1F SoutuAIAENOE  Sendiciatiiag) :
4 A 5h-0B24 Jil zeal 1
& 5E-02H Haaring airzlip 1 21 44-003 Delashablo spindle 1
& 4411E drake diss 1 32 821806 Rear ca lper mounting pleia I
T 22-426RIAZ-T Balt (MEB = 1.25 x 25 sockat cap) § 43 f2-1eEd Cuter bush 1
d Pa-4027 Jhaspproof washer Jinterna) Ll 3 M-0050 Inner buch 1
4 H3-03585 Balanca waight 5 gm -~ =848 below 35 4d4-0081 ZoLare senlion aealing ring e
100 44-0A394 Aproc#et hub 1 38 44 00sE Inmer spindla abutment 1
1 44-D0E6 Zush-drive rubber 1 S 440078 caliper plale spager 1
12 So=0127 Bearlng (wheel side) 1 30 A4-0074 Srease nipple 1
12 5522 Baaring (sprocket sida) 1 25 44-0026 Grease nipple cap 1
14 dd-Cehdil Spacer tuba 1 a0 B-0FET Braksizrque rod |
15 44005 Dusl ceower 1 41 Q322 Mesalastl; bush i
16 §9-0555 [nner cover—real wheel aprocket 1 47  2a-013H:004 Washar (1zrqua ra<l] I
17 23 43B4/A2-T0 Serew (ME < 3 & = 16 Fog:drive ) stairdesy 10 43 14-J2E1/604 Bl {rorque rod fronz) 122" UNMF 1
15 GR-04235 Dil mga i 44  S2-1r54 Reekasiririgy weaas hiore Froerd |
13 44-0083 Rear wheel spracsket (43T 1 45 14-1305/004 Logk nut 172" UMF 1
20 14-0237:004 Bolt 35" - 24 UNF-2Ax 2 1r2" ) 46 SE-1164 Slod e ipe plRle 100 1ongue rdd) 1
41 BI-07TH] ML 24 LMF - 2B g 47 DE1zED Aataie erwasrar i
L) 34-0152 Sbuimentwazher 1 48 2a-M157004 My o ALl (G 1
¥3  55-042a Sealing nng z 49 B2 JTEB Seguring dip 1
2a  BIOG3T Duter cavar - roar wheel sprockel 1 a0 821331 Reraning washer = raar 1
?n F-dDA AR - MO Oraln scraw 1 31 44.0073 Cil1linging dis: .
26 34-0081 Coppor washes 1 B2 44-0035 Tabh washar [

-

Aternative oa ange weighls avalable: 35-0506 Balanes Waigh: 10 gm

35-0557 Balance Weaight 15 gm

55-D5A8 Balarce Weight 20 gm
H5H-0H84 Balanca Waight 30 gm

41




42



Seotion 19

REAR BRAKE MASTER CYLINDER, BRAKE PEDAL AND CALIPER

Hua Mo, Pat ko Prsrricil i - Ciby s Ma. Par b, Neseripticn iy
1 @z06za Hea“ brake padal 1 &2 B5-0339 Coppar wusher (Pydraulic aaaling) B
P Vi 5 i Fada pad 1 24 55-UJ43 Brake lignt switch [
3 2312437004 Bockal head sorow (YE) 2 23 Az2-02oe2 Cower — brake light seetch 1
4 55-0251 Tansion sariny 1 &g 4/-Lhad Brake nipa zupport he ok I
£ 231375004 Benng Anchar screw (MS posicdtive pad 1 a7 pa-NEay Supporl heck grammet 1
B F-200E004 Mut for sErirg agehor Sorew 1 BH O 4P-0A0 Braka luid pipa I
T Z23.5229/82 M) Fedal rlamp bolt (stainless! 4 23 B5-0411 Five ol p e
A 250315 O rifg 2 Hl BRADASA Fluid resarvoir 1
0 921193 H-ake pedal lever assambly 1 31 Fi4556 Washe o [ MAS v

10 92-0083 Braka cylineder lever 1 % 2a-2idi0o04 Mylas b MG thin 2
11 34 05A2 TO Rrako rod 1 g3 23-13TE004 Horew (MEx 1« 20 posicr ve o 1oad &
12 G5-01A84 Fork and 2 A4 &a-0d40 Calipar rear brise - 1
13 23 2019/004 | poknut 2 a5 55005 Aeplacarment brake pads (po] Mat 1
14 55-0364 Pivel pirl 2 A& 55-DRO3 Asplaceren: seal pack } I'luatrated 1
15 82 145k M astar cylindar | T 23 AMI AN Bt i a2 1,20 % 28 how) slaintess 2
1" S5-06E7 Umige anr grommet 1 5 34-02055 Splitpir dis. 2= *f mm 1
17 22 460 Spring washar 2 13 55-0DRSR Flns bt fealips]
10 2a-1121/004 Masler Sylinder mount ng bal: 43 BL-0EER FPads vover icahpear) Carvita

(MG 125 2 41 ha-DEED WMastar cylincer sual kit i
16 29.4EER heavy washer [ME alainless s 42  B5.0BEE Ruseracin 110 ane betlows S i
a0 55004 Hydrau.ic oip 1 43 55-0854 Pistan =il (cahpor) hlystrated
21 5b-0az Ban)o colt 2 44 GE-0G5T Blecd nipple Ard cap
2 hh-1h Banjo 1norn 10imm 1

43



a1



Saction 20

FOOTRESTS, MOUNTING PLATES AND EXHAUST SYSTEM

M.z Mo Pad . Ouser plicn oty .z Mo, Parm™a Lescr pticn iy
1 82-0553/711 Foot-est and silencer mourting plate - o P0G Jilencer right hand 1
&Y hand 1 Zr B3-0FE3 Exhauszt pipe clamp i
2 92-020LB5011 Footrea:and silencarm ounting plate — S Ad-0tArAR-TD 'Whellcamp =
rghl hans 1 28 23-50030A2-T0 Mu. 4
3 Z23-4ZBESAZ-TO gorew IM10 socset cap 1.3 x 25, M 23-1B0AM0S Washer 4
etalnbase 1 v 0Re3? Heatskia d - l&'t hanad 1
4 2342aFrA2-F0 Soraw (W10 sooket cap 1.5 = 301 a2 82-03738 Hisatsh o - r ghl hand i
stainless 7 23 23-4E72rA2-TOD Sgrew —shield to silenper z
i 22-4eE3rAr-Ta acew MI10 sooket Gap 1.3 % 35) M 23-dBCS Wasker - sldinlass 2
stalniags 1 35 B3 403908270 Gerew cilercar ahd amting
O 23-4282/482-70 Scraw (W10 sochet cap 1.5 = 409 (MMAx1.25 = 12 hiea had) =
stainlasa [ 36 234557 Flair washer - siainless |
T E3-4230fAE-Th Soraw (M0 50k cap 1.3 x43] T 820641 Fillion footrest assembly = LH. 1
atainlecs 2 LT Qe 1 M [ 4.0 Pillion 1oolre st aszembly — RH. 1
B Am-adAsARTE Serew (M10 socks cag 1.5« &0) 28  55-0173 P Itian fooorest raboer 2
gta-nlens 1 40 CH-01T Clevispr &
3 32-1354 FBONGUT £ 41 #3-43571 Washer 3
10 23-a5E8 Waahar - ctainlesc M 10 2 42 34-0074 Lrlil pin 2
11 32-DB13 Fontrest maunting arm assamixly g 43 E3-anny Washar MB inte-ral Shakeproal
12 221054 Chrome arotective sap a Heinlasa a
14 F-m Foatrest assembly r 4 FE-1ME Rubbe- buffer —sids stand 1
14 D2-0224 Footrast nubber lalt Land 1 48 520755 Heatkreak washer plan 1
15 P-4 7 Faoirest nubber right nand 1 46 52 QAL Heatbresk washer — snouldsred 1
19 D2-09563 Silencar brackel  ellhand 1 47 23-15025004 Wagher ME plain 1
1 a&0RED Buffer —centra stand 1 48 FR-S002r A TO Mut ME 1
18  D3.QEOT Bilencur brackel rlghd haad 1 40 821421 Cursed washer o
19 23-40a3/45-F0 Scraw {MB hax hd] =tainle=zs e LI WE-14p3, Altarnativa footrast moauntioxg
20 Z3-4Z645R2-T0 Screw M3 «1 2518 e prsition kit Servica
21 g2-1128 Exhaust port linar tube g 01 ER-4ZMMAC-TD Surew M10 sockat cap kit net
@2 02 0484 Exhauct llange gaskea: ¥ 1.5« 35 ctainlees illus-
83 920070 Exhauct manifnld 1 23-42537 830 Ecraw M0 sockel cap fracecd
Pq BT APETIAE-T] Eot (MA socket cap 1.25x 30] 1.5 = 6d stainlees
stainless 7 5 23-4038/AZ-TD Sorew  miencer mgunting (M3 x ¥ 2510 Hex
5 GP(HZA Silencer lalt hanc 1 haad; ¢

+ Whaen bath foosres-s are fitted in 1he alermnalive Law' positlon, reverse {6 and (7)
it the lett hand prate, replace [V with 23-43987A3-70 (26mm [ang] and replass (8]

with 23-4293/82-70 |EC mm lang) it ke dght nand plala.

45






ELECTRICAL EQUIPMENT

Section £ 1

llLe M BFad s Neoweripticn Oy us, No Pasl We. Dacziplinn Ly
1 4g-=n1d \Wiring hRrress p 1 a0 23-10237304 Seraw ME 1
2 g3-21m Proda clion <ol 1 M ZI1S5EAK4 Plair washear ME 4
HooWr18m lgnitian unit 1 a2 23-2101.004 hut ME nylco 1
4 03 {EBE/MOT Migunl ng AEsemcly 1 27 SE-06S3 Gienesalar slalor 1
4 ah-aiB aring 1 24 SE-DH0ED " Ggngralor cover 1
g gGz201z M 1 oL AR-0EE Glamp - generafa- 1eac 1
7 D2a3p Yaltaga raguiator 1 A8 2313637004 Screw WA x 0.8 %8 panhd 1
4 5214583 Maunting plate 1 aiy 23227 Errew Max 0.0 30 cockat cap a
4 921418 Clip — fYasher u.l 1 - 3B 23 43455A2 7] Scrow MB« 1 = 1K socke: oap 4
10 55-D698 Grommet 1 a3 8315332 Ham — laft iand 1
11 23-1365/004 Ferow Mo =0.8=12 Pan HD = 4 BE-1554 Ham  right nand 1
T RI=1594900008 Flain Waaher 7] 41 92-1039 Ham mauniing bracks: LH 1
3 23211004 Mul ME Nylos 5 4 BE-1040 Harm maunting bracke: - FH 1
14 2189450407 Fues bax Braskat 1 43 2321111004 Mo MG nylo: z
15 2313644004 Sorew M« 0.8 < 10 Pan HD 1 44  Q2-102E Retalnling chip 2
15 551162 Fuce ocx 1 45 550470 Sharter soleneid 1
T 92204 Fuzr baoz covar 1 A6 920433 Cabla— o enoid to batbary i
18 5L0-0310 Man Pusi S0 armp) % 47 S5-1TE Spade connecrans ?
19 SS4IHZP0 Auxiliary fuse 20 amp 1 45 Z40164/004 Sorgw — galf teppinmg ria 140 2
20 RRAOBET lanil ongse 16 amrp 1 48 2315540004 Washr M5 7Ing o
M L5158 Genaratarfuze 25 amp 1 al - 3331 Laptiva nut <
&3 92 3008 Fuse inertificatian labal 1 &1 AR-J290 Battery — Ary chargad ciw bredher tuboe 1
®%  §5-1083 Harn ralay — gresen 1 a2 9213IN1 Duxcal - batiery 1
24 551153 lgnition coil {Lucas Gv OLE 153) 2 b3 821074 Battary mat 1
R R i Cul s hamess 1 wd o ah-(3ad Biattery retaining strap I
26 AP=100 HT Lead z 85 55-0373 Flaghg- urpt 1
o7  FRE-11E4 Conl Gag o e G5-0545 Bullet connectnr — aingle a1 illustrated AR
- R T Cabis s 4 a7 h3-0044 Bullet connecizr = daubla Nl Nusiraren &R
29 §E-1141 Ballazt esisiar 1 &8 492-2)38 Wiring dlagram

47






TAIL UNIT & REAR LAMP HOUSING

Section 22

Mg Ma ParMa, Legcriplu- oy

= g2-1476 Tailunil 1

2 23-1033/004 Scram ME 1218 Hax Hd E

k| 23-186350404 Sorew MG« 2= 20 Hux bl 4

4 4 -0233 2lamn wasrer ME« 25w 1.5 0

O 23-1586/004 Plair sk er ME 10

L A3-#11,004 Myloz nut Ke 1C

v D2-0B81 B CIE 1

H f5-[1a0 Grommat 1

d P2-1105 Garah rall 1
W 23-a04% ECraw MEw 1 38 2 Booka; Md v
11 23-4557 Plain Washar M2 2
12 40-1347 Aubter sirip 1
13 22-1067 Houdaing assemb y — rear [amd uni; 1
14 82-1088 Herusing - rear lamp Jnit 1
15 gd 10BE Lans—raar na. plate lluminatios a
16 Q21075 Gramimel 2
17 92-1044 Covar—rnight hard 1
18 H2-108% Coower — 1gft hand 1
19 LNkt Blind grommet 2
20 a32-11¢40 Rear light urit —stopdia | 2
21 9g-0542 Oull 380 - 12v 221w SBEG 2
2z 92-11648 Fear light unit—17l 1
23 Lo-12649 Bulb 207 1 2v Bw 1
24 92 11441 Fear hght unt—dlrection ngicato »
25 g8-11492 Bub 362 - 1dv 21w SGG 2
26 34=0191 3crew Mo fxg pan head 14
L # 1 T Lens — slap!lai light unils k!
2 QEA-1TS Lens — gdirecltian indiceicr 2
pulr A4-0321 Sorew 14
30 a5-0704 FlEiré was 1&r 24

44



al



Section 23

TOOL KIT
Moz, i Pal Mo Diagcr prlan [y
- 32-7Ee sl Kifsamplate 1
PO ) | Tool rol 1
3 BRADE4 Gomhbination sperrar 10 mm 1
4  5G-10BC Cumbrnalion spanrer 12 mm 1
8 8% 1066 Combiratian epanner 13 mm I
[ B 10ET Cornginalicn spanner 17 mm 1
T 55015 Tyra lever 2
£ S5-DRD Allen ey 4 mr 1
3 S5-Nug allen kay & mm [
‘0 BR-O1ED allen key B nm 1
11 55-0161 Allen key B mm 1
12 GE-1063 Siogging spanrer 24 mm 1
13 55-10BB Spaking plug spanner 16 mm 1
14  &&-108O Combnnation ohers 1
18 554188 Combiration soreworiver 1
16 A2-0EH9 Calipar hnok 1
17T 92-18143 Rider hendboas, 1
1H BA-Z0aET Kay wallal 1
19 B53-11EE Faldar J
0 B 1G0 Holder 1azdisc

51



	NCP02
	NCP03
	NCP04
	NCP05
	NCP06
	NCP07
	NCP08
	NCP09
	NCP10
	NCP11
	NCP12
	NCP13
	NCP14
	NCP15
	NCP16
	NCP17
	NCP18
	NCP19
	NCP20
	NCP21
	NCP22
	NCP23
	NCP24
	NCP25
	NCP26
	NCP27
	NCP28
	NCP29
	NCP30
	NCP31
	NCP32
	NCP33
	NCP34
	NCP35
	NCP36
	NCP37
	NCP38
	NCP39
	NCP40
	NCP41
	NCP42
	NCP43
	NCP44
	NCP45
	NCP46
	NCP47
	NCP48
	NCP49
	NCP50
	NCP51

